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18-APR-2012 14:54 7SG_INSULATOR

Test Report:097

pags: 1

No. of Pages: 2

Sampling Accarding to IEC 60381' by Inspector Of Standard Institute Of Industriel and Research Of
!

Zanjan {
Mannufacture;Sadaf Gostar Zani}m Co.

Test Object: Bushing Insulator Type A-250
Sample Size: 6

Test/Sampling Date: 1389 / 04 /15
Testing Place: LLC. High Yoltage|Laboratory

T=15°C, P=660 mmHy,

Caad 28 alp ) b uJ..um..l 44 A9 ISTRI 248010041 la alalidesf 1y gyldaa ol 4l

No. Test Performed Normative Document
1 | Dimensions Test DIN 42530,40680
2 | Temperature Cycle Test | IEC 233 9
3 | Porosity Test IEC233,8
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18-APR-2012 14:54 f NSULATOR 02412221764 P
Test Report: 097 page: 2
1: Dimension Test; JEC 233-7, DIN 42532 , 40680 ]
No. A B c ) E F G H |
mm m mm mm mm mm mm mm___|
1 50 32 15.5 12.5 45.5 67.5 24.5 12
2 49 12 16 12.5 45 68 24 12
3 50 325 16 13.5 45.5 68 25 12
[l 49 31.5 15 13 45.5 68 24.5 12
K 50 32 16.5 13 45.5 68 24 11.5
6 S0 12 16 12.5 45 67 25.5 1)
Result oK oK oK OK OK OK OK oK
Standard Limit:

A:504£3.5 mm, B: 32+2.78 mm , C
H: 12+1.98 mm

Minl4 mm , D: 1342.02 mm, E: Min 45 mm , F: Max 70 mm , G: Max 27 mm,

' tand
Type of teat [ctlf:.ﬁ sf;;;:d Snl:]r:’ Pl Result Uncertalinty
Tem.diff: 60 ¢ , Time: 30
2- Temperaturs mi Visual Defect  Yes No
ayele Test ® | NoJOfcycler 3 1-6 O £1°C

3J: Porosity Test
Test Procedure
Sample Size:4

Ceramic fragrents from the insu

pressure.of not less than

15*10* N/m? for a time such that
is not less than 180%10° the fra,
and then agai» broken.

tors or, by agreement, from represontative pieces of ceramic fired adjacent to the
insulators, shall be immersed in a| 1% alcohol solution of fuchsine (1gr fuchsine in 100 gr methylated spirit) under a

o product of the test duration in hours and the pressure in newtons per squere meter
ents shall then be removed from the solution, washed, dried

Visual Defect Yes O

No
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Test Repori: 098 .: page: 1

No. of Pagas: 2 w

Sampling According to IEC 6038* by Intpector Of Standard Institute OF Industrial and Research OF
Zonjan ]

Mannufacture:Sadaf Gostar ijLn Co.

Test Object: Bushing Insulator Type B250

Sample Size: 6

Test/Sampling Date: 1389 / 04 /16
Testing Place: L1.C. High Voltage Laboratory

T=15°C, P=660 mmHg,
o S pladl Uy U0 1N &y gt ISIRT 24B0-100i) (A 3 lalldet by  den Lyl ga Y 4486

No, Test Performoed Normative Document
1 _ | Dimensions Test DIN 42530,40680
2__| Temperature Cycls Test IEC 233,9
3 | Porosity Test IEC 233,8

.J.:-l,._,-,',zlaili.i!.‘,hjl.t,w 0043 AW oy it 2 oyl iS5 S

ol Juolod b .G;Lt.;,T,_-,.W.J.-.fu,nUw VI 03 i el S e Y S
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Tast Rgport: 098 page: 2
|
i: Dimenslon Test: IEC 233-7, DllN 42532,40680 . :
No. A B c D E | F G H
mm m mm mm mm min mm mm
1 60 7 21 49 30 21 7.5 31
2 60 26.5 20.5 50 30 209 8 315
3 59 26.5 20.9 50 30 20.8 8 31,8
4 60.5 26.6 20.2 49 30 20.5 T3 3]
5 59.5 6.8 21.5 49 30 212 8 315
6 59 27 20 50 31 21.3 8.5 32
Result OK DK OK oK OK OK OK OK
Standard Limit:
A:60+3.9 mm, B: 2642,54 mm , C; 20+2.3 mm , D: 50£3.5 mm, E: 30+2.7 mm vF: 2023 mm , G: 8%1.82mm,
H: 302.7 mm,

Type of test ‘!:Elff : Stﬁ;:: ;:d Sl&l:’;.)lc Result Uncertainty
Toh.difl: 60 ¢, Time: 30 —_—
2- Temperature mis ual Defect Y N
eyels Test ® | NolOfeyele: 3 15 T | e1ec
3: Porosity Test
Test Procedure
Sample Size:4
Ceramic fragments from the insulgtors or, by agresment, from representative pleces of ceramic fired adjacent to the

insulators, shall be immersed in a|1% alco

pressure of not less than

15*10°N/m? for a time such that fhe product of the test duration in hours and the

hol solution of fuchsine (1gr fuchsine in 100 gr methylated spirit) under a

pressure in newtons per square meter

is not leas than 180*10° the fragnients shall then be removed from the solution, washed, dried
and then again broken,
ya
Visual Defect Yes a No [{

oz lo3T )l ke

P\ 40 Q30

1IC High Voitage Laboratory Kaveh

Industrial city tel.02552343495-8 Fax . 02552342494
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